
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist May 12, 2023 

X  
 
Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager May 26, 2023 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0083836 

Facility Type 
Non-
Municipal APS ID 950064 

Major / Minor Minor Authorization ID 1422264 

a 
Applicant and Facility Information 

a 

Applicant Name Pine Run Management LLC  Facility Name Pine Run MHP  

Applicant Address 2846 Main Street, Suite 12A   Facility Address 1880 Pine Run Road   

 Morgantown, PA 19543-0677   Abbottstown, PA 17301-9723  

Applicant Contact James Perano  Facility Contact James Perano  

Applicant Phone (610) 286-0490  Facility Phone (610) 286-0490  

Client ID 338199  Site ID 445322  

Ch 94 Load Status Not Overloaded  Municipality Hamilton Township  

Connection Status No Limitations  County Adams  

Date Application Received December 29, 2022  EPA Waived? Yes  

Date Application Accepted January 5, 2023  If No, Reason   

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

The PA Department of Environmental Protection (DEP or Department) received an NPDES permit renewal application from 
Pine Run Management, LLC, located in Hamilton Township, Adams County on December 29, 2022.  The permit expires on 
June 30, 2023. 

The average annual design flow and hydraulic design capacity is 0.04 MGD and the organic loading capacity is 8.34 lbs 
BOD5/day.  The treated effluent is discharged to an UNT to Conewago Creek.  The contributing flow is 100% from the MHP. 

The WQM Part II No. 0190401 A-1 amendment was issued on 5/3/2016, and 0190401 T-1 ownership transferred was issued 
on 6/29/2018. 

Sludge use and disposal description and location(s):  N/A because sludge hauling by Smiths Septic’s contractor. 

Changes from the previous permit:  The E. Coli. monitoring and report requirements will add to the proposed permit.   

Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.  A public notice of the draft 
permit will be published in the Pennsylvania Bulletin for public comments for 30 days.   



NPDES Permit Fact Sheet NPDES Permit No. PA0083836 
Pine Run MHP  

2 

 

Discharge, Receiving Waters and Water Supply Information 
 

 Outfall No. 001  Design Flow (MGD) 0.04  

 Latitude 39º 55' 11.42"  Longitude -76º 59' 18.00"  

 Quad Name Abbottstown  Quad Code 1930  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to Conewago 
Creek (WWF)  Stream Code 08303 (secondary)  

 NHD Com ID 57470973 / 57470779 (secondary)  RMI 0.11  

 Drainage Area 0.15 mi.2  Yield (cfs/mi2) 0.005  

 Q7-10 Flow (cfs) 0.0008  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  420.33  Slope (ft/ft)        

 Watershed No. 7-F  Chapter 93 Class. WWF  

 Existing Use none  Existing Use Qualifier   

 Exceptions to Use none  Exceptions to Criteria        

 Assessment Status See 303d Listed Streams note below  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake Wrightsville Boro Water System, York County  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 28.51 miles  Distance from Outfall (mi) Approximate 54.0 miles  
 

 
Changes Since Last Permit Issuance: none 

Drainage Area 
The discharge is to Unnamed tributaries to Conewago Creek at RMI 0.11 miles.  A drainage area upstream of the 
discharge is estimated to be 0.15 mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/.   

Stream Flow 
According to StreamStats, the point of first use has a Q7-10 of 0.0008 cfs and a drainage area of 0.15 mi.2, which results in 
a Q7-10 low flow yield of 0.005 cfs/mi.2.  This information is used to obtain a chronic or 30-day (Q30-10), and an acute or 1-
day (Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

Q7-10 = 0.0008 cfs 
Low Flow Yield = 0.0008 cfs / 0.15 mi.2 = 0.005 cfs/mi.2 

Q30-10 = 1.36 * 0.0008 cfs = 0.001 cfs 
Q1-10 = 0.64 * 0.0008 cfs = 0.0005 cfs 

The resulting Q7-10 dilution ratio is: Qstream / Qdischarge = 0.0008 cfs / [0.04 MGD * (1.547 cfs/MGD)] = 0.013:1 

303d Listed Streams 
The discharge from this facility is in UNT to Conewago Creek at 0.11 RMI which is not listed in eMapPA and stream 
health couldn’t be assessed.  The secondary receiving stream is Conewago Creek which is attaining Recreational use 
and Aquatic Life. The secondary stream is not on 303d list. 

Conewago Creek 
25 Pa. Code § 93.9o classifies Conewago Creek as Warm Water & Migratory Fishes (WWF & MF) surface water.  Based 
on the 2022 Integrated Report, Conewago Creek, assessment unit IDs 11762 & 18584, is not impaired.  A TMDL currently 
does not exist for this stream segment, therefore, no TMDL has been taken into consideration during this review. 

Public Water Supply 
The nearest downstream public water supply intake is for Wrightsville Boro Water System York County on the 
Susquehanna River, approximately 54.0 miles downstream of this discharge.  Considering distance and dilution, the 
discharge is not expected to impact the water supply. 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0083836 
Pine Run MHP  

3 

 

Treatment Facility Summary 

a 

Treatment Facility Name: Pine Run MHP 
 

WQM Permit No. Issuance Date 

0190401 A-1 05/03/2016 

0190401 T-1 06/26/2018 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Activated Sludge Ultraviolet 0.04 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.04 8.34 Not Overloaded Aerobic Digestion Land Application 
 

Changes Since Last Permit Issuance: none 
 

Other Comments:  

Per DEP’s recent visit to the WWTP on June 30, 2021, the treatment facility consists of the following units: 

• One basket rack  

• Four EQ tanks  

• Eight aeration tanks  

• Four clarifiers  

• One chlorine contact tank, without chlorine addition  

• One UV unit  

• Two sludge holding tanks  

A Point of First Use (POFU) survey was conducted on May 7, 1990 which stated, “The predominance of the stonefly and 
the Mayfly which emerge in the spring indicate that the stream may be intermittent or at least has extremely low or 
interstitial summer flows…Point of First Use is at the Point of Discharge.”  
 

Chemical used: 
Aluminum Sulfate (Alum) is used to remove Phosphorus. 
 

Compliance History 

Summary of DMRs: A summary of past 12-month DMRs is presented on page 4 & 5.   

Summary of Inspections: 6/30/2021:  Mr. Bettinger, DEP’s WQS, conducted compliance evaluation inspection. 
There were no violations noted during inspection.  Recommendations were to ensure 
copies of all required DMR supplemental forms are retained on-site for a minimum of 3 
years and recommend exploring options for an emergency power source.  The field test 
results were within the permit limits.  
 

6/8/2020:  Mr. Bettinger, DEP’s WQS, conducted administrative inspection. There were no 
violations noted during inspection. 

Other Comments There are five (5) open violations against the permittee or applicant. 

- 4/7/2023 (1):  NPDES-Violation of effluent limits in Part A of permit. 
- 8/4/-10/24/2022 & 2/10-5/3/2023 (4)-Safe Drinking Water- Exceeded the Chemical 

average maximum contaminant level. 

 
Other Comment:   

- Ammonia concentration (mg/L) of monthly average on December 2022 was exceeded 5.38 mg/L, while permit 
limit of 4.5 mg/L period of November 1 – April 30.  

 



NPDES Permit Fact Sheet NPDES Permit No. PA0083836 
Pine Run MHP 

4 

 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2022 to March 31, 2023) 

 
Parameter MAR-23 FEB-23 JAN-23 DEC-22 NOV-22 OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 APR-22 

             Flow (MGD) 
Average Monthly 0.0078 0.0059 0.008 0.011 0.01 0.006 0.006 0.007 0.007 0.007 0.01 0.008 

Flow (MGD) 
Daily Maximum 0.0312 0.017 0.02 0.052 0.03 0.013 0.023 0.012 0.019 0.013 0.043 0.022 

pH (S.U.) 
Daily Minimum 7.17 7.07 6.93 7.07 6.64 6.96 5.82 6.07 6.42 6.99 7.08 6.89 

pH (S.U.) 
Daily Maximum 7.98 8.24 8.13 7.96 8.31 7.69 8.29 8.37 7.79 8.48 7.86 7.93 

DO (mg/L) 
Daily Minimum 7.75 7.25 7.45 7.17 6.33 7.72 6.92 6.65 5.86 6.79 7.12 6.98 

CBOD5 (mg/L) 
Average Monthly < 2.6 2.4 < 3.2 < 2.9 < 2.4 < 2.4 < 2.6 < 2.4 < 2.4 < 2.7 < 2.4 < 2.6 

TSS (mg/L) 
Average Monthly 8.0 5.0 7.0 5.0 4.0 3.0 2.0 1.0 4.0 6.0 1.0 6.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 11 1120 49 264 < 1 < 1 < 1 < 1 < 2 < 1 < 1 < 1 

Fecal Coliform 
(No./100 ml) 
IMAX 33 1120 > 2420 1553 < 1 1 2 < 1 3 < 1 < 1 2 

UV Intensity (mW/cm²) 
Daily Minimum 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.0 0.9 0.2 0.1 

Nitrate-Nitrite (mg/L) 
Average Quarterly < 29.4   < 39.4   < 41.4   < 34.4   
Nitrate-Nitrite (lbs) 
Total Quarterly < 129   < 31   < 86   < 189   
Total Nitrogen (mg/L) 
Average Quarterly 29   39   41   34   
Total Nitrogen (lbs) 
Total Quarterly 127   30   85   187   
Total Nitrogen (lbs) 
Total Annual       352      
Ammonia (mg/L) 
Average Monthly < 0.6 < 0.1 < 0.18 5.38 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 2.43 

Ammonia (mg/L) 
Average Quarterly < 0.18   < 0.1   < 0.1   2.43   
Ammonia (lbs) 
Total Quarterly < 0.4   < 0.1   < 0.2   5.0   



NPDES Permit Fact Sheet NPDES Permit No. PA0083836 
Pine Run MHP 

5 

Ammonia (lbs) 
Total Annual       18      
TKN (mg/L) 
Average Quarterly < 0.5   < 0.5   < 0.5   < 0.5   
TKN (lbs) 
Total Quarterly < 2   < 0.4   < 1   < 3   
Total Phosphorus 
(mg/L) 
Average Quarterly 0.26   0.33   0.11   0.32   
Total Phosphorus (lbs) 
Total Quarterly 1   0.3   0.2   2   
Total Phosphorus (lbs) 
Total Annual       4      

 



NPDES Permit Fact Sheet NPDES Permit No. PA0083836 
Pine Run MHP 

6 

 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.04 

Latitude 39º 55' 11.42"  Longitude -76º 59' 18.00" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
Comments: Total Residual Chlorine is not applied to this facility. 
 
Water Quality-Based Limitations 
 
Ammonia (NH3-N): 
NH3N calculations are based on the Department’s Implementation Guidance of Section 93.7 Ammonia Criteria, dated 
11/4/97 (ID No. 391-2000-013).  The following data is necessary to determine the in-stream NH3-N criteria used in the 
attached WQM 7.0 computer model of the stream: 

* Discharge pH               =  7.0  (Default) 
* Discharge Temperature = 20°C  (Default) 
* Stream pH                   =  7.0  (Default) 
* Stream Temperature    =  25oC  (Default) 
* Background NH3-N = 0 mg/L (Default) 

 
Regarding NH3-N limits, the attached computer printout of the WQM 7.0 stream model (version 1.1) indicates that a limit 
of 1.91 mg/L as monthly average (AML) and 3.82 mg/L as instantaneous maximum (IMAX) limit during summer to 
protect water quality standards.  However, the existing limits of 1.5 mg/L as AML and 3.0 mg/L as IMAX are more 